



Vantin Testing

Test Report

Report No.: W2002024

Date: 2020-04-08

Page 1 of 3

Applicant : CHUANGYI TOYS FACTORY

Address : CHENGHAI DISTRICT, SHANTOU CITY, GUANGDONG PROVINCE, CHINA

Sample Description:

Name of Product / Item : Ornaments

Item No. : 536,539,546,546-7,563-2,567,577,578,578-6,578-7, 581, 588, 589, 590,591,592,593,594,595-1,595,596-1,596-2,596-3,597-1,597-2,597-3, 597-4,597-5,597-6,597-7,598-1,598-2,598-3,598-4,598-5,598-6,599-1, 599-2,599-3,599-4,599-5,599-6,600-1,600-2,600-3,600-4,600-5,600-6, 600-7,600-8,600-9,600,601-1,601-2,601-3,601-4,601-5,601-6,601-7, 601-8,601-9,601-10,601-11,601-12,602-1,602-2,602-3,602-4,602-5, 602-6,602,545A,603,604,605,606,607,608,609,610

Above sample information was submitted and/or identified by client

Quantity of Sample : 1 set

Other Information : WT20200402028

Sample Receiving Date : 2020-04-02

Testing Period : 2020-04-02 TO 2020-04-08

TEST REQUESTED

CONCLUSION

Entry 50, annex XVII European regulation (EC) No. 1907/2006 (REACH) with amendment No.1272/2013.

- Polycyclic Aromatic Hydrocarbons (PAHS) Content

PASS

**** AS REQUESTED BY THE APPLICANT, PLEASE REFER TO THE FOLLOWING PAGE(S) FOR DETAILS****

Signed for and on behalf of
Guangdong Vantin Testing Co., Ltd.
Shantou Branch



Joey

Joey Lin
Toy Technical Supervisor



Test Report

Report No.: W2002024

Date: 2020-04-08

Page 2 of 3

Test Result

Regulation (EC) No. 1907/2006 (REACH), Annex XVII and its Amendment, No. 1272/2013

- PAHs Content

▼ Polycyclic Aromatic Hydrocarbons (PAHs)

Method: AfPS GS 2019: 01 PAK

Apparatus: GC-MS

Tested Item(s)	CAS No.	Result (mg/kg)	MDL	Limit
		1+2+3	(mg/kg)	(mg/kg)
Benzo[a]anthracene	56-55-3	N.D.	0.16	0.5
Chrysene	218-01-9	N.D.	0.16	0.5
Benzo[b]fluoranthene	205-99-2	N.D.	0.16	0.5
Benzo[k]fluoranthene	207-08-9	N.D.	0.16	0.5
Benzo[j]fluoranthene	205-82-3	N.D.	0.16	0.5
Benzo[a]pyrene	50-32-8	N.D.	0.16	0.5
Benzo[e]pyrene	192-97-2	N.D.	0.16	0.5
Dibenzo[a,h]anthracene	53-70-3	N.D.	0.16	0.5

Specimen Description:

- 1 Purple plastic (purple star)
- 2 Pink plastic (pink shoes)
- 3 Beige plastic (crown)

Note:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
- The results are calculated using the total specimen weight for composite test.
- As per client's request, test conducted on specified materials.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Gangkou Industrial Zone, South of Xiushui Road, West of Fengxin
 2nd Road, Fengxiang Sub-District, Chenghai District, Shantou City,
 Guangdong Province, China (515800)
 Tel:(86-754)87211449 Fax:(86-754)87211439
 Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Vantin Testing

Test Report

Report No.: W2002024

Date: 2020-04-08

Page 3 of 3

Sample Photo



Vantin Testing authenticate the photo on original report only

*** End of Report ***